Please share your feedback Please share your feedback SSSGMA TEST & RESEARCH CENTER TESTING OF FOOD WATER CHEMICALS PET TESTING OF FOOD WATER CHEMICALS PET	RE web : www.sigmatest.org						
	s not valid without a hologram) Page : 1/2						
Sample : Neem Wood Products (Wood Ladles)	Report No. : 21005770						
Sample Description : Neem Wood Products (Wood	Sample Description : Néem Wood Products (Wood Ladles)						
Customer Ref : Nil	Report Issue Date: 03/01/2022						
Customer Name & Address :	Job Code STRC/21005770						
Fabartistry	Sample Received On 24/12/2021						
5083, Sobha Habitech, Channasandra Main Road,	Date of Testing 24/12/2021-03/01/2022						
Whitefield, Bangalore, Karnataka - 560066	Sample Quantity 4 Pcs.						
	Sample Condition: Packed properly						
S. No. Test Parameters	Test Result Test Method						
A. Chemical Parameters							
A.1. Chemical Coating or Wax coating, % by mass	Nil IS: 3025 (P-39) 1991						



Santram Rajput Technical manager

Format No.: STRC/7.8/F/TC/Z/00

50%

WWW.SIGMATEST.ORG

(1) The Test results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.(2) Total liability of our Lab is limited to the invoiced amount. (3) Sample(s) are retained for 7 days (in case of perishable items) and 30 days for non perishable samples or unless otherwise specified. (4) This Test Report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without our special permission in writing. (5) The Test Report refer to the sample submitted to us and not drawn by Sigma Test & Research Centre unless mentioned otherwise.

AN ISO 9001:2015 & 14001:2015 ACCREDITED LABORATORY





99, Badli Industrial Area, Phase-2, New Delhi 110042 Ph. : +91 11 49491400 E-mail : mail@sigmatest.org web : www.sigmatest.org



ENVIRONMENT

TESTING OF FOOD | WATER | CHEMICALS | PETROLEUM PRODUCTS | BUILDING MATERIAL | EST CERTIFICATE

(This certificate is not valid without a hologram)

The	NO TO N	(This certificate is not	Tana Without a horogram	Page :	2/2	
Sample : Neem Wood Products (Wood Ladles)			Report No. : 21005770			
Sample	Description : Neem Wood Pr	oducts (Wood Lad	les)			
Custome	er Ref: Nil		Report Iss	sue Date: 03/01/2022		
S. No.	Test Parameters	Test Result	Requirement As per IS: 9845-1998	Test Method	Conformity	
B.1	Simulant used				11	
B.2.	Distilled water, mg/dm ² (at 40°C for 10 days)	NIL	10.0 Max	IS: 9845:1998	YES	

B.2.	Distilled water, mg/dm ² (at 40°C for 10 days)	NIŁ	10.0 Max	IS: 9845:1998	YES	
	3% Acetic acid, mg/dm ² (at 40°C for 10 days)	NIL	10.0 Max	IS: 9845:1998	YES	
	n-Heptane, mg/dm ² (at 38°C for 30 min.)	NIL	10.0 Max	IS: 9845:1998	YES	1

End of Report *****



Format No.: STRC/7.8/F/TC/Z/00

WWW.SIGMATEST.ORG

(1) The Test results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.(2) Total liability of our Lab is limited to the invoiced amount. (3) Sample(s) are retained for 7 days (in case of perishable items) and 30 days for non perishable samples or unless otherwise specified. (4) This Test Report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without our special permission in writing. (5) The Test Report refer to the sample submitted to us and not drawn by Sigma Test & Research Centre unless mentioned otherwise.

AN ISO 9001:2015 & 14001:2015 ACCREDITED LABORATORY